
Selection of our books indexed in the Book Citation Index 

in Web of Science™ Core Collection (BKCI)

Interested in publishing with us? 
Contact book.department@intechopen.com

Numbers displayed above are based on latest data collected. 

For more information visit www.intechopen.com

Open access books available

Countries delivered to Contributors from top 500 universities

International  authors and editors

Our authors are among the

most cited scientists

Downloads

We are IntechOpen,
the world’s leading publisher of

Open Access books
Built by scientists, for scientists

12.2%

186,000 200M

TOP 1%154

6,900



1

Chapter

Tertiary Treatment for Safely 
Treated Wastewater Reuse
Nebil Belaid

Abstract

The tertiary treatment of resulting water from a conventional biological 
treatment process is envisaged in the aim to obtain a high quality of water that 
can be reused for different purposes. This treatment is based on the integration of 
the membrane-based technologies in the total process of wastewater treatment. 
The experimental studies are carried out on a small pilot, equipped with differ-
ent mineral membranes of micro and ultrafiltration. These membranes are used 
for the different tested processes (MF, MF-UF and cogulation-MF). The results 
obtained make it possible to attend a complete elimination of the total flora and an 
additional reduction of the other parameters such as turbidity, suspended mat-
ter, COD and BOD. Tests on a large scale are then carried out on a semi-industrial 
pilot, equipped with the same type of membranes. The optimization of the operat-
ing conditions made allow the obtaining under the conditions of transmembrane 
pressure 0.85 bar, a cross flow velocity of 2.25m/s and with ambient temperature 
a filtrate flux of about 200 L/hm 2. The coupling of a stage of coagulation in the 
membrane process allows the reduction of the effect of the membrane fouling and 
an improvement of 36% of the filtrate flux.

Keywords: treated wastewater, tertiary treatment, microfiltration, ultrafiltration, 
reuse

1. Introduction

Population growth and economic development are putting pressure on water 
resources, especially in arid regions. Indeed, most MENA countries will have annual 
renewable water resources of less than 1000 m3/capita by the year 2025, according 
to estimates and projections of country-based populations and annual renewable 
water resources [1]. Moreover, the majority of MENA countries were classified as 
having a water deficit in 2010 (less than 500 m3/capita) [1]. Consequently, there 
is a need for new non-conventional water resources, such as water desalination, 
wastewater and rain harvesting, to meet the increasing demand. Wastewater reuse 
is gaining increasing attention for groundwater recharge and irrigation, since 
agriculture is the dominant water user in the region [2, 3].

Indeed, wastewater reuse for irrigation offers some attractive environmental and 
socioeconomic benefits [4–6]. In fact, the irrigation with treated wastewater leads 
to supply nutrients as fertilizer [7] as well as improvement crop production during 
the dry season [8, 9]. However, planners are aware of the potential disadvantages 
of wastewater reuse for irrigation which are, aside from pathogenic contamination 



Promising Techniques for Wastewater Treatment and Water Quality Assessment

2

of irrigated crops, mainly related to their specific chemical composition being 
somewhat different from most natural waters used in irrigation [10]. Wastewater 
generally contains high concentrations of suspended and dissolved solids, both 
organic and inorganic (e.g. chloride, sodium, boron and selected heavy metals), 
that are added to wastewater during domestic and industrial usage [11]. Most of 
the salts added are only partially removed during conventional sewage treatment 
(secondary and tertiary), so they remain in the irrigation water [12]. Its content 
of trace elements, pathogens and high nitrogen may present a risk to the receiv-
ing environment. Additional treatment, particularly at the microbiological level, 
therefore appears necessary to ensure both user safety and reduce the impact on 
the receiving environment [13]. In this regard, membrane processes appear very 
promising for the complementary treatment of treated wastewater (TWW) [14]. 
Indeed, there is growing interest in direct filtration of wastewater treatment process 
for water reclamation to ease global water shortages [15–19]. Nowadays, integrated 
membrane systems treatment is becoming widely popular due to its feasibility, pro-
cess reliability, commercial availability, relative insensitivity in case of wastewater 
treatment and lower operating costs [20]. Especially, direct filtration using ceramic 
membrane has been considered as an attractive option due to properties of ceramic 
membrane (e.g. a high durability and a high chemical resistance) [21–23].

In Tunisia, the reuse of treated wastewater (mainly secondary treated waste-
water) for agricultural purpose is restricted for forages crops irrigation only. In 
Sfax (center east of Tunisia) where the average annual potential evaporation of 
1200 mm, combined with the low rainfall and high temperatures, irrigation proves 
to be essential for crop production. Therefore, the treated wastewater has been used 
for forages irrigation since 1989. This practice had led to soil fertility improvement 
[24]. By contrast, an increase of soil salinity [25] and metallics elements accumula-
tion has been detected [26]. In order to minimize health and environmental risks 
and for unrestricted irrigation reuse, the final treated wastewater quality should be 
improved.

The aim of this work is to study the feasibility of membrane techniques applica-
tion, in particular microfiltration and ultrafiltration, for the tertiary treatment of 
the treated wastewater. Our study involves qualitative optimization trials, to define 
the appropriate treatment process. Three methods were tested, MF alone, MF-UF 
coupling and coagulation-MF coupling. Other tests to optimize the operating condi-
tions and permeate flow are carried out, to evaluate the selected membrane process.

2. Materials and methods

2.1 Effluent origin

The treated wastewater is collected at the outlet of the Wastewater treatment 
plant (WWTP) of Mahrès (40 km south of the city of Sfax) which mainly treats 
domestic wastewater. Samples are collected during the period from January to May. 
After each companion, part of the sample is stored at −4° C for characterization. 
The WWTP of Mahrès treats the urban wastewater of the city and that of the Chafar 
seaside area. It is designed for a capacity of 13,000 equivalent inhabitants, which 
corresponds to a daily flow of 780 m3/day. The average daily flow was 800 m3/day 
with peak flow rates exceeding 1400 m3/day, especially in summer. The station 
treatment process includes pretreatment (grit screening), biological treatment with 
activated sludge in an oxidation channel. A settling basin and sludge treatment 
(thickening, de-watering). The treated wastewater is, at the end, rejected in the sea.



3

Tertiary Treatment for Safely Treated Wastewater Reuse
DOI: http://dx.doi.org/10.5772/intechopen.94872

2.2 Experimental methods and setups

2.2.1 Conduct of membrane filtration tests

Filtration is a physical process that involves the separation (removal) of a 
particulate and colloidal matter from a liquid. Indeed, membranes serve as selec-
tive barriers that allow the passage of some constituents and retain others. Based 
on pore size, shape and chemical/physical properties, membranes can separate dif-
ferent particles, organisms and chemical species. In this study, the conduct of the 
tests is based on determining the efficiency of two membranes processes, micro-
filtration (MF) and ultrafiltration (UF), for the removal of residual pollutants of 
secondary treated wastewater. Two aspects have been developed, one qualitative 
(final quality of the treated water) and the other one is quantitative (density of the 
permeate flow).

2.2.1.1 Qualitative filtration tests

In filtration process, the quality of treated water, permeate, depends on initial 
effluent quality and membranes properties. While, the quantity of produced 
permeate depends mainly of operating conditions.

In the first part of filtration tests the objective is to find the best permeate quality 
in terms of physic-chemical and biological properties. Thus, different membranes 
processes were tested (Figure 1):

• MF only: one single stage of microfiltration (0.2 μm) is performed to the 
effluent.

• MF-UF coupling: this process is composed by two stages. The effluent is 
filtered firstly, by a microfiltration membrane (0.2 μm) and secondly by an 
ultrafiltration one (15 KDa).

• Coagulation-MF coupling: after coagulation and settling, the effluent is than 
filtered by a microfiltration membrane (0.2 μm).

A small pilot scale “Kerasep” was used during the experiments (Figure 2). The 
system is equipped by different ceramic membranes modules. These ones have a 
nominal surface area of 370 cm2 and 400 mm of length (Table 1). This driver is 
easy to handle and allows operation on small volumes. Indeed, about 3 L of effluent 
were used for each filtration test. The operating parameters (pressure and fre-
quency of pump rotation) are set at random. After each test, a characterization of 
the permeate is carried out.

2.2.1.2 Quantitative filtration tests

Once the best process is chosen, the operating conditions must be optimized. 
In fact, the best conditions give the maximum of permeate quantity with the least 
energy (low pressure).

The optimizing of operating conditions is carried out on a semi-industrial 
“Kerasep” pilot (Figure 3). The membranes modules of this system have a nominal 
surface area of 800 cm2 and 865 mm of length (Table 1). In this pilot, all operating 
parameters are controlled (transmembrane pressure, circulation speed and tem-
perature). Thus, a 50 L of effluent is filtered through membrane module at fixed 



Promising Techniques for Wastewater Treatment and Water Quality Assessment

4

condition. This operation is repeated many times until reaching the best operating 
condition. Indeed, this optimization goes through two stages:

• The search for optimal conditions by varying the circulation speed (U) and the 
transmembrane pressure (TMP). For a given circulation speed (U), the PTM is 
varied and the permeate flow is measured. The plotting of the permeate flow 

Figure 2. 
Experimental small scale pilot. (1) effluent thank; (2) volumetric pump with adjustable frequency; (3) control 
block; (4) inlet pressure gauge; (5) membrane module; (6) outlet pressure gauge; (7) pressure valve adjustment; 
(8) permeate.

Figure 1. 
Experimental design of tested processes.



5

Tertiary Treatment for Safely Treated Wastewater Reuse
DOI: http://dx.doi.org/10.5772/intechopen.94872

curves as a function of circulation speeds and transmembrane pressures makes 
it possible to choose the best operating conditions.

• Monitoring the evolution of the permeate flow and the volume reduction 
factor (VRF) as a function of time, makes it possible to identify the nature and 
state of the membrane clogging.

The VRF is calculated as follows: 
Vi Vp

Vp.

−

with
Vi: initial volume of the effluent
Vp: permeate volume

2.2.2 Membranes characteristics and cleaning procedure

The tubular membranes used are of the mineral type made of monolithic ceramic. 
They are consisted of an aluminum oxide support and a titanium oxide filtration 
layer. These characteristics facilitate effective cleaning with acidic or alkali solutions. 
The specifications of the different membranes used are shown in the Table 1.

The membrane and module cleaning protocol is most often provided by the 
manufacturer. However, this protocol has been modified to making it adapted to 
the nature of the effluent treated in this work. Table 2 summarizes the adapted 